SERVICE MANUAL

TDR - ROTISSERIE OVEN MODELS
TDW - WARMER MODELS

MODELS

TDR5 M
TDR7 M
TDW5 M
TDW7 M

Model TDR 5 M Model TDR7 M

- NOTICE -

This manual is prepared for the use of trained Service Technicians
and should not be used by those not properly qualified. If you
have attended training for this product, you may be qualified to
perform all the procedures in this manual.

This manual is not intended to be all encompassing. If you have
not attended training for this product, you should read, in its
entirety, the repair procedure you wish to perform to determine
if you have the necessary tools, instruments and skills required to
perform the procedure. Procedures for which you do not have the
necessary tools, instruments and skills should be performed by a
trained technician.

Reproduction or other use of this Manual, without the express
written consent of Fri-Jado, is prohibited.

3 fri-jado U S A

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

WWW.FRIJADO.COM



3 fri-jado

Page 2 Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



TABLE OF CONTENTS .
3 fri-jado

Versions
Version |lIssue date Remarks
dd/mm/yy
03/2012 |01/03/2012 | First release.
07/2012 |01/07/2012 | Both doors with handles. Universal electric connections.
12/2012 |01/12/2012 | TDW 5 and 7 added. Small adjustments.
05/2013 |01/05/2013 | TDR 5 and TDW 5 deeper version added as standard. Small adjust-
ments.
02/2014 |01/02/2014 | Small textual changes. Exploded views modified.
11/2014 |01/11/2014 | New bracket sensors and various updates.

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014 Page 3




b 4 frivi TABLE OF CONTENTS
—~= fri-jado

INDEX
18T = R 4
General technical data........cccoiiiiiiccrr e n e nn e e nn e e e annnnne s 6
JLECT LT Let= 1IN - - TS 6
Programming instructions for the TDR 5 -7 and TDW 5 - 7 ... s 7
Removal and replacement of parts for the TDR 5 - 7 ... s 9
Right OF 1€t Sid@ PANEL ... s e e r e e e e e e e e nnaee s 9
o oI 0 Y= 9
g T o SRR 9
(@0 TT - A [ Te T o Y- 1o =Y 1 PRSP 10
=3 1=t Tl o Y= o [ SRS 10
(0= o] =TT g T I TN = Y2 0T o T PP PSR 10
Infra-red halogen [ampP hOIAEN .......ooo e e 11
YT TV e T oY o [0 =Y SR 1
Infra-red halogen lamp holder bottom rotisserie (stacked TDR).......cccccerriieriiieieiiee e 12
High limit thermoOStat......oooi e e s s a e e e e e e e e e nnes 13
B 110 01013 - SRS 13
D o V1Y el S 14
L0001 =Tt o ) TP T TSP R PP PTRPPRRPPPRRPPROR 14
200 G311V el o SRS 14
31 1o 1TV o 4T o SR 15
Blower motor bottom rotisserie (StAack@d TDR) .....uiiiiieeieiieeiee et e et e e e et e e e e e raaeseereaaeseseanaeseeenns 16
DT YL g Vo o U 17
[ L=F LT o Yo =Y [T 4 =T o | OSSPSR 18
Door adjustment (€Tt SIAE) .....uuiiiiiiiiie e 18
Do Yo 0 T Lo SRS 19
Do oYU ] o =SS 19
Removal and replacement of parts for the TDW 5 and TDW 7.........cccciioomirnimrssmrssseesssmeesssmessssmesenas 20
(22 oYYV =Y g 4T o PSR 20
B 110 010 0 0= =Y RSP 20
I L= T X3 - SR 21
YT TV o TSP 21
[ L= T Yo =Y [T 41T o SRS 22
[ 1 Lo X4 aT=T 0 0 T F=T 0 Y o PSPPSR 22
Electrical tests and service ProCedures.........ccooimriiirmriinnssrs s 23
(LT LT o Yo =Y [T g LT o i =T PSR 23
Contactor, drive Motor aNd DIOWET TEST.... ..ot e e e e e e e e e e e e as 23
(@00 o o I o ToF- 1 o o 1R 24

Page 4 Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



TABLE OF CONTENTS .
3 fri-jado

General troubleshooting list ... snn e s e nn e s s mn e e e e nnnns 25
Troubleshooting for the TDR 5 and 7 rotiSSEries .......couiuiriiiieiiiie et 25
Troubleshooting for the TDW 5 and 7 WarmMEIS ......ccooiiieiiiiiiieee et ee st e s e s e e snee e e ssaeeas 26

Analytic troubleshooting list ........ccoiiiiiiii e 27
Servicing and repairing the TDR 5 and 7 rotiSSEIES ......uuviiiueiieieiieee ettt e e e e e 27
Servicing and repairing the TDW 5 and 7 WarmMeIS.......ccooouiiiiiiiieeeeeeieee s eseee e s e s snee e s ssneee e 30

Exploded views & part lists........cccimiiiirimiiir s 32
TDR 5 M - sheet MeTal WOTK......coiiiiieeee e e 32
TDR 5 M = COMPONENTS ..o 34
LD 2 1Y B o Yo 3PP 36
TDR 7 M - sheet MeTal WOTK......coiiiiie e 38
LIS L 2 Y/ R < o 41 o =T 0 1 40
AL 2 A 1Y/ B Lo Yo 3O 42
TDW 5 M - sheet MeETal WOTK ...t e 44
TDW 5 M = COMPONENTS ... 46
TDW 7 M - sheet Metal WOTK ... e 48
DY A A A Y/ B o T oY) o 1= o S 50

Electrical diagrams..........ccoeiiiciiiiiiiirisssir s s s s sm e e e e e s e ane e e e nn e e e e e e e e nnnnne s 52
Circuit diagram TDR 5 and 7 M, single and stacked Unit ..o 52
Wiring diagram TDR 5 and 7 M, single and stacked Unit..........coooiiiiiniieii e, 53
Circuit diagram TDR 5 and 7 M, single and stacked unit .........cccoiiiiiiiiiiniin e 54
(untill serial NUMBEr TOOO0598AT) ... ..ottt e e e e e e e e e e e e e e e e e eeeea s s e e seeeeeeenssnnnans 54
Wiring diagram TDR 5 and 7 M, single and stacked Unit..........ccoooiiiiiniiii e, 55
(UNTITL Serial NUMBDET 10005984 T) ... iieeeeeeeeeeee e e et e e e et et e e eeeaseeeaaareeseaseeeennareesesaseseesnasserssasreennnns 55
Circuit diagram TDR 5 and 7 M, single and stacked Unit ........ccoooiiiiiiiiiiiiee e 56
(untill serial NUMBEr TO00S58736) ........ceeveeueieeieeee e e e e e e e et e eea e e e eeeeeeeeesaseeesseeressssassassaseeerreens 56
Wiring diagram TDR 5 and 7 M, single and stacked Unit ........cccooeiiiiiiiiiiei e 57
(UNTITL Serial NUMBDET TO00S8736) ... ieeeeeeeeeeeee e e e et e e e e et e e e e e eea e e e e e eaeeeeeemaeeeeennaeeeeennaaeeeennnns 57
Circuit diagram TDW 5 M, single and stacked unit ..o 58
Wiring diagram TDW 5 M, single and stacked UNit........cccooiiiiiiiiiiiiine e 59
Circuit diagram TDW 7 M, single and stacked Unit ..........ccooiiiiiiiiiiiieee e 60
Wiring diagram TDW 7 M, single and stacked UNit........c.cooiiiiiiiiiiiiee e 61

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014 Page 5



3 fri-jado

GENERAL TECHNICAL DATA

GENERAL TECHNICAL DATA

This manual covers the TDR series rotisserie ovens and the TDW series warmers. Ovens and
warming cabinets come in two sizes. Ovens and warmers will also be delivered in stacked

versions.

e TDR 5 - Oven with 5 spits ( 15 to 20 chickens ) or 5 baskets ( 15 chickens)).
e TDR 7 - Oven with 8 spits ( 32 to 40 chickens ) or 7 baskets ( 28 chickens ).
e TDW 5 - Warming cabinet for 25 to 30 chickens.
e TDW 7 - Warming cabinet for 35 to 40 chickens.

All of the information, illustrations and specifications contained in this manual are based on
the latest product information available at the time of printing.

TECHNICAL DATA

Type TDR 5 TDW 5 TDR 7 TDW 7

Power (W) 6600 2800 10500 3500

Fuses needed with power connec-

tion 208 V, 3 ~ 60 Hz 3x 20 A _ 3x40 A 3x 20A

( 3 phases without zero )

Fuses needed with power connec-

tion 208 V, 1N ~ 60 Hz _ 1x 15A _ _

( 1 phase with zero)

Standard plug from factory NEMA 15-30P NEMA 6-15P NEMA 15-50P | NEMA 15-20P
Stacked cabinets: each cabinet comes with separate power cord!!

Net weight (lbs) 287 220 408 331

Gross weight (lbs) 335 265 476 388

Height (inch) 35 3/4" 35 3/4" 41 3/4" 41 3/4"

Width (inch) 33" 33" 39 1/4" 39 1/4"

Depth (inch) 30 3/8" 30 3/8” 35" 35"

e Standard set of tools.

e Metric wrenches, sockets and hex socket key wrenches.
e Multi-meter and AC current clamp meter.

e Temperature tester.

e Insulation value tester (Megger).
e Field Service Grounding Kit.

Page 6

Service Manual TDR5/7 TDW5/7 form 9123905

rev. 11/2014



PROGRAMMING INSTRUCTIONS .
3 fri-jado

PROGRAMMING INSTRUCTIONS FOR THE TDR 5 -7 AND TDW 5 -7

OPERATING PANEL

Temperature control

Timer
Rotor switch
Main switch

SETTING THE TDR LOADING WITH PRODUCTS

1. Set the thermostat to 1. Set the main switch on 1.
the desired temperature.

2. Set the timer to the de- 2. Press the rotor switch.

sired time. Now the rotor will turn as
long as you press the rotor
switch.

Load the products inside
and press the rotor switch
again to turn the rotor.

3. Set the main switch on 1.

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014 Page 7



= fri-jado PROGRAMMING INSTRUCTIONS

—

SETTING THE TDW

THERMOMETER °F
o

0 = Off
1=25°C/77°F
2 =40°C/ 104°F
3 =60°C/ 140°F
4 =80°C/176°F
5=95°C/203°F

THERMOSTAT DIAL

Turn thermostat dial to desired temperature.

Page 8 Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



REMOVAL AND REPLACEMENT OF PARTS

3 fri-jado

REMOVAL AND REPLACEMENT OF PARTS FOR THE TDR 5 - 8

WARNING: Disconnect the electrical power to the machine at
the main circuit box. Place a tag on the circuit box indicating
the circuit is being serviced.

RIGHT OR LEFT SIDE PANEL

1.

Remove the crosshead screws that secure
the panel to the frame.
Remove the panel.

. Reverse the procedure to install.

TOP COVER

. Remove the left side panel according

prior procedure.

Remove the screws securing both large
and small top covers.

Remove the top cover. (Lift at right side
and remove to the left).

Reverse the procedure to install.

. Remove cover plate on the knob with a

small screw driver.

Loosen the screw inside the knob.
Remove the knob with ring.
Reverse the procedure to install.

Note: check that the knob is in the right positi-
on and runs free from the panel. Especially for
the timer knob, to avoid blocking of the clock!

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 9



= friciad REMOVAL AND REPLACEMENT OF PARTS

OPERATING PANEL

1. Remove the right side panel according

prior procedure.
2. Remove the knobs according prior procedure.
3. Remove the screws that secure the panel.
4. Remove the bolt, nut and ring on the top side
on the backside of the operating panel.
5. Pull the panel away from the top side.

6. Remove the backside of the rotor switch by

lifting the fastening clip with a small screw-
driver.

7. Remove the panel.

8. Reverse the procedure to install.

ELECTRIC PANEL

1. Remove the operating panel according
prior procedure.
2. Remove on the front side the screws that

secure the panel.

3. Remove on the inside bottom of the electric
panel the bolt and nuts.

4. Disconnect the wiring.

5. Slide the electrical panel backwards.

6. Reverse the procedure to install.

REPLACING A LAMP

Page 10 Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



REMOVAL AND REPLACEMENT OF PARTS . .
3 fri-jado

INFRA-RED HALOGEN LAMP HOLDER

Caution: Do not touch the glass with your hands.

The moisture from your hands could affect the
live span of the lamp. This moisture can be remo-
ved with alcohol while the lamp is cold.

Note: Use a clean rag or paper towel to replace

the lamp.

1. Remove the bolts that secure the protection
guard of the Halogen lamp and remove the
guard.

2. Push the lamp to either side and pull it down

to remove the lamp.

3. Remove the top cover according prior proce-
dure.
4. Disconnect the wiring on the terminal block.

b

Remove the insulation above the light fixture.
6. Remove the bolts and nuts that secure the

light fixture and remove the light fixture.

7. Remove the screws that secure the lamp hol-
der and remove the holder.

8. Reverse the procedure to install.

Note 1: Be sure that the “drop”on the lamp is
pointing downwards.

Note 2: Check the lamp refelcting shield and
replace this if corroded.

MAIN SWITCH OR TIMER

1. Remove the right side panel and operating
panel according prior procedures.

2. Loosen the screws on the electric panel that
secure the switch.

3. Remove the switch and disconnect the wi-
ring.
4. Reverse the procedure to install.

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014 Page 11



3 fri-jado

REMOVAL AND REPLACEMENT OF PARTS

INFRA-RED HALOGEN LAMP HOLDER BOTTOM ROTISSERIE (STACKED TDR)

Warning: When replacing the lamp holder for
the TDR 5, the top rotisserie has to be removed.

Caution: Do not touch the glass with your
hands. The moisture from your hands could af-
fect the live span of the lamp. This moisture can
be removed with alcohol while the lamp is cold.
Note: Use a clean rag or paper towel to replace
the lamp.

1. Remove the bolts that secure the protection
guard of the Halogen lamp and remove the
guard.

2. Push the lamp to either side and pull it
down to remove the lamp.

3. Remove the fat drawer and the drip trays
from the upper oven.

4. Remove the bolts that secure the intermedi-
ate plate and remove this plate.

5. Cut the sealant around the bottom plate
and remove this plate (see arrow).

6. Knock out the access plate to the light fix-
ture and remove this plate.

7. Disconnect the wiring on the terminal block.

8. Remove the insulation above the light fix-
ture.

9. Remove the screws that secure the lamp hol-
der and remove the holder from the inside.

10.Reverse the procedure to install.

Note 1: Be sure that the “drop”on the lamp is
on the bottom side.

Note 2: Clean all surfaces that have to be sea-
led. Seal off the bottom plate with a grease
resistant sealant.

Note 3: Check the lamp reflecting shield and
replace this if corroded.

Page 12

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



REMOVAL AND REPLACEMENT OF PARTS

3 fri-jado

HIGH LIMIT THERMOSTAT

2.
DR 5 DR 7
3.
4.
TDR 5 TDR 7 6.
7.
DR 5 old version DR 7 old version

q

1.

Remove the right side panel according prior
procedure.

Remove the fan plate on the ceiling on the
inside of the oven (this is only to check if the
probe is on the right place).

Remove the thermostat probe from the clip
and remove the probe.

Remove the screws on the electric panel that
secure the thermostat.

Remove the thermostat and disconnect the
wiring.

Reverse the procedure to install.

Note 1: The probe sticks out of the side wall till
the end of the bracket.

Note 2: Set the new high limit thermostat to its
maximum position.

Note 3: The versions until serial number
100067092 have different brackets. The latest
bracket is the prefered one.

THERMOSTAT

1.

2.
TOR 5 TOR 7
3.
4,
5.
DR 5 old version DR 7 old versicn

Remove the right side panel, operating panel
and fan plate on the inside of the oven accor-
ding prior procedures.

Remove the thermostat probe from the clip and
remove the probe.

Loosen the 2 screws on the electric panel that
secure the thermostat.

Remove the thermostat and remove the wiring.
Reverse the procedure to install.

Note 1: The probe sticks out of the side wall till the
end of the bracket.

Note 2: The versions until serial number 100067092
have different brackets. The latest bracket is the
prefered one.

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 13



= friciad REMOVAL AND REPLACEMENT OF PARTS

DOOR SWITCH

1.

Remove the right side panel according prior
procedure.

. Remove the 2 screws that secure the switch

and remove the switch.
Disconnect the wiring of the switch.
Reverse the procedure to install.

Note: The contact pin of the switch must run

free through the chassis.

CONTACTOR

. Remove the right side panel according prior

procedure.
Disconnect the lead wires to the contactor.

. Push the locking tab down with a screw

driver and lift out to remove it from the
mounting bracket.
Reverse the procedure to install.

ROTOR SWITCH

4.
5.

. Remove the right side panel according to

prior procedure.

Lift the locking tab with a screwdriver and
remove the back part of the switch.
Loosen the 2 screws that secure the front
part and remove this part by twisting it.
Disconnect the wiring.

Reverse the procedure to install.

Note: Make sure the back part is clicked-on on

both sides.

Page 14

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



REMOVAL AND REPLACEMENT OF PARTS . .
3 fri-jado

BLOWER MOTOR

1. Remove the right side panel and the top
cover according to prior procedures.

2. Remove the rotor discs and the fan plate on
the ceiling inside the oven.

3. Remove the nut and washer on the fan

blade and remove the fan blade with the
help of the puller.

4. Remove the 3 screws that secure the shaft
seal plate. Now replace the shaft seal and
shaft seal plate.

5. Disconnect the connector of the motor wi-
ring and also the ground wire.

6. Remove the nuts that secure the motor and

remove the motor.

7. Remove the wiring of the capacitor and
change the capacitor.

8. Reverse the procedure to install.

Note 1: The puller is delivered with each new
blower.

Note 2: The blower is equipped with a capaci-
tor of 6 uF. Check the direction of rotation of
the motor (clockwise, see arrow).

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014 Page 15



= friviad REMOVAL AND REPLACEMENT OF PARTS

BLOWER MOTOR BOTTOM ROTISSERIE (STACKED TDR)

1.

Remove the right side panel according prior
procedures.

. Remove the rotor discs and the fan plate

on the ceiling inside the bottom oven.

. Remove the nut and washer on the fan

blade and remove the fan blade with the
help of the puller.

Remove the 3 screws that secure the shaft
seal plate. Now replace the shaft seal and
shaft seal plate.

. Remove the fat drawer and the drip trays

from the upper oven.
Remove the bolts that secure the interme-
diate plate and remove this plate.

. Cut the sealant around the bottom plate

and remove this plate (see arrow).
Disconnect the connector of the motor wi-
ring and also the ground wire.

. Remove the nuts that secure the motor and

remove the motor.

10. Remove the wiring of the capacitor and

change the capacitor.

11.Reverse the procedure to install.

Note 1: The puller is delivered with each new
blower.

Note 2: The blower is equipped with a capaci-
tor of 6 uF. Check the direction of rotation of
the motor (clockwise, see arrow).

Note 3: Clean all surfaces that have to be sea-
led. Seal the bottom plate with a grease resi-
stant sealant.

Page 16

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



REMOVAL AND REPLACEMENT OF PARTS . .
3 fri-jado

DRIVE MOTOR

1. Remove the right side panel and rotor discs

according prior procedure.

2. Disconnect the wiring of the motor. Check
where the wire, marked A is connected.

3. Remove the screws that secure the fan cover
and remove the cover.

4. Note down how far the drive arm or drive
block sticks out from the inner wall (see white
or black arrow).

5. (TDR 5 only) Remove the nuts that secure the

motor and remove the motor.

6. (TDR 7 only) Set the drive arm in a position
vertical downwards. This can be done manu-
ally or by turning the fan blade by hand.

7. Mark the position of the motor support with
a marker.

8. (TDR 7 only) Remove the bolts that secure
the motor and the nuts that secure the motor
support and remove the motor.

9. Check the white Teflon ring. Replace this if
necessary.

10. Check the position of the red gasket between
motor support and the side wall. Replace this
if necessary.

11.Install the fan blade on the new motor.

12.Reverse the procedure to install.

Note: Always make a test run of 15 minutes on
maximum temperature to insure the motor is
well mounted and adjusted and turns parallel to
the side wall.

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014 Page 17



= friviad REMOVAL AND REPLACEMENT OF PARTS

HEATING ELEMENT

1. Remove the right side panel, the top cover
and the fan plate according prior procedures.

2. Remove the nut(s) on the inside top that fas-
tens the element to the top side.

3. Disconnect the wiring from the element.

4. Cut the insulation on the top side around the

fastening plate of the elements and remove
the insulation.
5. Remove the nuts that secure the element and

remove the element and the gasket. Gasket

22

0 20 .

18 6. Reverse the procedure to install.
17
19
21

has to be replaced.

DOOR ADJUSTMENT (LEFT SIDE)

1. Remove the left side panel according prior
procedure.
2. Loosen the nuts A of the upper hinge. The

A door must be closed.
3. Loosen the locknut B and adjust the bolt C
C in or out to adjust the door.
4. Tighten the nuts of the hinge and mount
A the left-hand panel.

Page 18 Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



REMOVAL AND REPLACEMENT OF PARTS . .
3 fri-jado

DOOR INSIDE

1. Separate the inside door from the outside
door.

2. Lift the inside door upward out of the hin-
ges.

3. Place the new door in the hinges.

4. Close the inside door on the outside door.

Note: Tightening of nuts max. 8 Nm. or
5.9 Ibf.ft

DOOR OUTSIDE

1.

Lift the inner door out of the hinges and lay
this aside.

Remove the left side panel according prior
procedure.

. Remove the 2 nuts behind the upper hinge

and loosen the locknut according prior proce-
dure. The door must be closed.

Hold the door on both sides and move this
towards yourself, before lifting it out of the
hinge on the bottom side. See to it that the
washers stay on the hinge.

Also remove the top hinge.

Place the top hinge on the new door.

Place the new door on the hinge on the
bottom side and push the 2 studs on the top
hinge through the openings on the top side
and screw the nuts on it .

Adjust the door according prior procedure.

Note: Tightening of nuts max. 8 Nm. or
5.9 Ibf.ft

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 19



= fri-iad REMOVAL AND REPLACEMENT OF PARTS
~& fri-jado

REMOVAL AND REPLACEMENT OF PARTS FOR THE TDW 5 AND TDW 7

the circuit is being serviced.

WARNING: Disconnect the electrical power to the machine at
the main circuit box. Place a tag on the circuit box indicating

BLOWER MOTOR

Co.

. Remove the cap nuts that secure the fan

Remove the right side panel according prior
procedure.
Remove the racks and bottom plate.

plate and remove fan plate.

Remove the wing nut on the fan blade and
remove fan blade. Left handed threads.
Disconnect wiring of the motor.

Remove the screws that secure the motor
and remove the motor.

. Reverse the procedure to install.

Note: The blowers are equipped with a capaci-

tor of 1.5 uF. Check the direction of rotation of
the motor (clockwise, see arrow) and change
the wiring if necessary.

THERMOMETER

1.

Remove the right side panel and the fan
plate according prior procedures.

. Remove the thermometer probe from the

clamp inside the cavity (see arrow) and
guide it outside through the opening.

. Remove the thermometer by pushing the

clamps “in”on both sides.
Reverse the procedure to install.

Page 20

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



REMOVAL AND REPLACEMENT OF PARTS ’ .
—~= fri-jado

THERMOSTAT

Talbs

1.

Remove the right side panel and the fan
plate according prior procedures.

. Remove the thermostat probe from the

clamp inside the cavity (see arrow) and
guide it outside through the opening.
Disconnect the wiring from the thermostat.
Remove the thermostat from the main
switch by squeezing the tabs (see arrow)
and pull the thermostat away.

. Reverse the procedure to install.

MAIN SWITCH

1.

Remove the right side panel according prior
procedure.

Remove the knob according prior proce-
dure.

[TDW7 only] Remove the 2 bolts on the
backside of the operation panel.

Remove the screw that secures the opera-
tion panel and remove this panel.
Remove the screws that secure the main
switch and remove the switch.

Disconnect the wiring from the switch.
Remove the thermostat from the main
switch according prior procedure.
Reverse the procedure to install.

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 21



=B fiiciad REMOVAL AND REPLACEMENT OF PARTS
~= fri-jado

HEATING ELEMENT

1.

Remove the right side panel, racks, bottom
plate and the fan plate according prior pro-
cedures.

Disconnect the wiring from the element.
Remove the nuts and rings that secure the
element and remove the element.

Reverse the procedure to install.

HALOTHERM LAMP

. Remove the bolts of the protection guard.

Push the lamp to either side and pull it
down to remove the lamp.

Insert one end of the new lamp in the
socket and push it in. Align the other end
of the lamp with the socket and allow the
spring tension to push the lamp in place.
Replace the protection guard.

Note: Be sure that the “drop” on the lamp is
pointing downwards.

Page 22

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



ELECTRICAL TESTS AND SERVICE PROCEDURES

3 fri-jado

ELECTRICAL TESTS AND SERVICE PROCEDURES

WARNING: Disconnect the electrical power to the machine at
the main circuit box. Place a tag on the circuit box indicating
the circuit is being serviced.

HEATING ELEMENT TEST

Note: When testing the resistance of the element remove the wiring.

Type Wattage/Voltage Resistance Q Current A
-0% + 10%

TDR 5 3x 1800/ 230 3x29.3 3x 7.8
3x 1800/ 208 3x 24.0 3x 8.6

TDR 8 2x 3000/ 230 2x 17.6 2x 13.0
1x 3300/ 230 16.0 14.3
2x 3000/ 208 2x 14.4 2x 14.4
1x 3300/ 208 13.1 15.8

TDW 5 2500/ 230 21.0 9.8

TDW 8 1500/ 230 35.0 5.9

CONTACTOR, DRIVE MOTOR AND BLOWER TEST

Note: When testing the resistance remove the wiring.

Type Description Voltage Resistance Q
TDR 5 +8 | Contactor 208 Resistance of coil (A1-A2) ~525
TDR 5 + 8 | Drive motor Between white A and white wire ~ 235
208 Between white A and brown wire ~ 117
Between white and brown wire ~ 117
TDR 5 + 8 | Blower rotisserie Between black and red wire ~ 65
208 Between black and blue wire ~ 35
Between red and blue wire ~ 30
TDW 5 + 8 | Blower warmer Between blue and brown wire ~ 310
208 Between blue and black wire ~ 320
Between brown and black wire ~ 630

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014 Page 23



3 fri-jado

ELECTRICALTESTS AND SERVICE PROCEDURES

CONTROL LOCATION

Temperature control

Timer

Main switch

Rotor switch

THERMOMETER °F
®)

THERMOSTAT DIAL
Turn thermostat dial to desired temperature.

0 = Off
1=25°C/77°F
2 =40°C/ 104°F
3 =60°C/ 140°F
4 =80°C/176°F
5=95°C/203°F

Page 24

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



TROUBLESHOOTING

3 fri-jado

GENERAL TROUBLESHOOTING LIST

TROUBLESHOOTING FOR THE TDR 5 AND 7 ROTISSERIES

Symptom

Possible causes

No power to oven controls.

. Main breaker open.

. Fuse burned (F1 or F2).

. Main switch malfunction.
. Wiring loose.

Main fuse or breaker blows.

. Wiring incorrectly.
. Heating element, drive motor, blower or contactor shorted.
. Wiring shorted.

Drive motor does not run.

. Main fuse inoperative.

. Capacitor malfunction.

. Motor malfunction.

. Main switch malfunction.
. Rotor switch malfunction.
. Door switch malfunction.
. Timer malfunction.

. Wiring loose.

Drive motor stops and runs again after a
certain period.

oo NOUDWN-_|WN=2|PDDWN =

. Thermal protection activated (105°C/ 220°F). This shuts off after
the temperature is below 105°C/ 220°F.

Blower motor does not run.

1. Capacitor malfunction.
2. Motor inoperative.
3. Wiring loose.

Blower motor stops and runs again after a
certain period.

1. Thermal protection activated (140°C/ 285°F). This shuts off after
the temperature is below 140°C/ 285°F.

Oven temperature differs from temperature
setting.

. Incorrect line voltage.

. (Safety) thermostat malfunction.

. Regular thermostat malfunction.

. Blower motor inoperative (turning direction?)
. Thermostat probe(s) not in the right place.

. Blower motor inoperative (turning direction?)
. Dirty fan guard or fan blade.

All heating elements out, both halogen
lamps and blower operate while oven cavity
is below set temperature.

. (Safety) thermostat malfunction.

. Regular thermostat malfunction.

. Thermostat probe(s) not in the right place.
. Contactor inoperative.

. Blower plate not in place.

. Wiring loose.

Oven temperature does not reach desired
temperature.

. (Safety) thermostat malfunction.

. Regular thermostat malfunction.

. Thermostat probe(s) not in the right place.
. Contactor inoperative.

. Heater(s) inoperative.

. Incorrect line voltage.

Infrared Halogen lamp(s) do not work.

. Contactor inoperative.
. Lamp(s) broken.

. Lamp holder broken.

. Wiring loose.

PAWN-=|OUPRWN=UJOUUPRRWN=INOUDWN -

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 25




= fri-iad TROUBLESHOOTING

TROUBLESHOOTING FOR THE TDW 5 AND 7 WARMERS

Symptom Possible causes

No power to warmer controls. 1. Main breaker open.
2. Switch malfunction.
3. Wiring loose.

—_

Main fuse or breaker blows. . Wiring incorrectly.
. Heating element or blower shorted.

3. Wiring shorted.

N

Blower motor does not run. 1. Capacitor malfunction.
. Wiring loose.
3. Motor inoperative.

N

—_

. Lamp malfunction.
. Switch malfunction.
. Wiring loose.

Lamps do not operate.

w N

Oven temperature does not reach desired
temperature.

. Incorrect line voltage.

. Heater(s) inoperative.

. Thermometer malfunction.

. Thermostat malfunction.

. Thermostat probe not in right place.

. Blower motor inoperative (turning direction?)
. Dirty fanguard or fanblade.

NoOubh WN =

Products dry out too fast. 1. No water in tray.

Page 26 Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



TROUBLESHOOTING

3 fri-jado

ANALYTIC TROUBLESHOOTING LIST

SERVICING AND REPAIRING THE TDR 5 AND 7 ROTISSERIES

This is an analytic description for servicing and repairing all major parts of the rotisseries and

warmers. It consists off 4 basic steps to recognize and solve the problems. These steps are:

1. Symptoms.

Possible causes.

2
3. Solving of the problem: checking/action.
4

Replacing of parts and testing.

a. Replacing is described in the service manual.

b. For testing see programming of rotisserie on page 7 in this manual.

Description of part

Symptoms

Possible causes

Solving: checking/action

Inside door

Broken glass.

Slamming of door.

Fastening bolts and nuts
are loose.

No PTFE ring between
steel and glass.

Give instruction to operator.
Tighten all fastenings.

Mount new glass with PTFE rings
between glass and steel.

Outside door

Broken glass.

Door adjustment.

Slamming of door.

Fastening bolts and nuts
are loose.

No PTFE ring between
steel and glass.

Door not well adjus-
ted and closes against
bottom side.

Give instruction to operator.
Tighten all fastenings.

Mount new glass with PTFE rings
between glass and steel.

Adjust door on hinge and tighten
the hinge plate.

Heating element

Rotisserie doesn’t reach
adjusted temperature.

Duration of grilling time
is too long.

Wiring.

Element malfunction.

Wiring.
Element malfunction.

Check the wiring.
Check the power on the element.

Check the current with AC current
tester. See table on page 23.

Check the wiring.

Check the current with AC current
tester. See table on page 23.

Thermostat

Contactor doesn’t come
in after starting of pro-
gram.

Contactor switches off
before reaching the
adjusted temperature in
program.

Wiring.
Thermostat malfunc-
tion.

Thermostat malfunc-
tion.

Thermostat probe not in
right position.

Check the wiring.

Check if the thermostat is making
contact.

Check if the thermostat is turned
fully clockwise (contact closed).

Check the position of the ther-
mostat probe.

Service Manual TDR5/7 TDW5/7

form 9123905 rev. 11/2014

Page 27




3 fri-jado

TROUBLESHOOTING

Description of part

Symptoms

Possible causes

Solving: checking/action

oven are working.

Grilling proces is wor-
king, but doesn’t stop.

Malfunction of the
timer.

Malfunction of the
timer.

Main switch No power to all, or Wiring. Check the wiring on the switch.

some oven controls. Malfunction of the cams | Check the cams.
on the switch.
Switch comes in, but Contacts burned. Check the wiring.
one or more functions Check the power on all contacts.
from the switch don't .
Check the contacts of the switch.

work.

Timer No functions of the Wiring. Check the wiring on the timer.

Check the power on the timer.

Check function after connecting a
new timer.

Check if the time is running down
on the timer (does it tick)

Check if the timer is switching off
after reaching the zero position.

Rotor switch

Drive motor doesn't
run.

Wiring.
Back part of switch not
clicked-on.

Malfunction of the
switch.

Check the wiring.
Check the power on the switch.

Check if back part is clicked-on on
both sides.

Check function after connecting a
new switch.

don’t work.

Capacitor malfunction.

Contactor Contactor doesn’t come | Wiring. Check the wiring.
in.
Coil malfunction. Check resistance of the coil. This
should be 5250Q. See also table on
page 23.
Contactor comes in, but | Contact burned. Check the wiring.
one or more functions Check the power on al contacts.
don’t come in.
Check the contacts of the contactor.
Capacitor Drive motor or blower | Wiring. Check the wiring.

Check function after connecting a
new capacitor.

Checking of capacitor:

Discharge capacitor with screwdri-
ver. Set meter on MQ and connect
the pins of the meter on contacts,
value runs up. Change the pins on
contacts, value runs up again. This
means the capacitor is OK.

Page 28

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014




TROUBLESHOOTING

3 fri-jado

Description of part

Symptoms

Possible causes

Solving: checking/action

Drive motor

Motor doesn’t run.

Motor runs after star-
ting it up by hand.

Motor stops during pro-
cess and comes in again
after a period of time.

Main fuse burned.

Wiring.

Coil malfunction.

Reduction gearbox.
Capacitor malfunction.

Coil overheated, ther-
mistor switches off
(105°C - 221°F).

Short circuit in coil to
earth.

Check the wiring.
Check the power to the motor.

Check resistance of the coils. See
also table on page 23.

Between whiteA and white wire
234Q).

Between whiteA and brown wire
117Q.

Between white and brown wire
117Q.

Check if reduction gearbox is bloc-
ked.

Check capacitor (see capacitor) or
connect new capacitor.

Check position of fan blade. Air is
sucked up over the motor.

Check cooling circuit of motor.

Check if rotisserie is close to
another heat source.

Measure temperature motor during
process.

Check insulation value of coil with
Megger on 500V. Minimum value is
0.5 MQ.

Blower

Note: Until serial num-
ber 100062182 this blo-
wer is executed with a
8 uF capacitor due to
the minimum RPM. The
blower in the rotis-
series after 100062182
have adapted coils and
6 uF capacitor. The
RPM now are minimum
2500.

Blower doesn’t run.

Blower runs after star-
ting it up by hand.

Blower stops during
process and comes in
again after a period of
time.

Temperature indication
on display runs up very
fast (180°C - 355°F after
5 minutes).

Main fuse burned.

Wiring.

Coil malfunction.

Capacitor malfunction.

Coil overheated, ther-
mistor switches off
(140°C - 284°F).

Blower doesn’t turn
and heat stays in top of
cavity.

Short circuit in coil to
earth.

Check the wiring.
Check the power on the blower.

Check resistance of the coils. See
also table on page 23.

Between black and red wire 650Q.
Between black and blue wire 35Q.
Between red and blue wire 30Q.

Check capacitor (see capacitor) or
connect new capacitor.

Check cooling circuit of blower.
Check if rotisserie is close to
another heat source.

Measure temperature blower du-
ring process.

Check the wiring.
Check the power on the blower.

Check insulation value of coil with
a Megger on 500V. Minimum value
is 0.5 MQ.

Service Manual TDR5/7 TDW5/7

form 9123905 rev. 11/2014

Page 29



3 fri-jado

TROUBLESHOOTING

SERVICING AND REPAIRING THE TDW 5 AND 7 WARMERS

Description of part

Symptoms

Possible causes

Solving: checking/action

Outside door

Broken glass.

Door adjustment.

Slamming of door.

Fastening bolts

and nuts are loose.

No PTFE ring
between steel and
glass.

Door not well ad-
justed and closes
against bottom
side.

Give instruction to operator.
Tighten all fastenings.

Mount new glass with PTFE rings between
glass and steel.

Adjust door on hinge and tighten the hinge
plate.

Heating element

Warmer doesn’t reach ad-
justed temperature.

Wiring.

Element malfunc-
tion.

Check the wiring.
Check the power on the element.

Check the current with AC current tester.
See table on page 23.

oven controls.

Malfunction of
the cams on the
switch.

Contacts burned.

Thermostat Warmer doesn’t reach ad- |Wiring. Check the wiring.
justed temperature.
Thermostat mal- Check if the thermostat is making contact.
function.
Check the position of the thermostat probe.
Warmer doesn’t heat up. |Thermostat mal- Check if the drive shaft behind the main
function. switch is connected on the thermostat.
Check if the thermostat is making contact.
Thermometer Temperature indication Thermometer mal- | Check the position of the thermometer
differs from setting with  |function probe.
knob.
Check function after connecting a new ther-
mometer.
Main switch No power to all, or some |Wiring. Check the wiring.

Check the cams.

Check the contacts on the switch.

Page 30

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014




TROUBLESHOOTING

3 fri-jado

Description of part

Symptoms

Possible causes

Solving: checking/action

Capacitor

Drive motor or blower
doesn’t work.

Wiring.

Capacitor malfunc-
tion.

Check the wiring.

Check function after connecting a new
capacitor.

Checking of capacitor:

Discharge capacitor with screwdriver. Set
meter on MQ and connect the pins of the
meter on contacts, value runs up. Change
the pins on contacts, value runs up again.
This means the capacitor is OK.

Blower

Blower doesn’t run.

Blower runs after starting
it up by hand.

Blower stops during pro-
cess and comes in again
after a period of time.

Wiring.

Coil malfunction.

Capacitor malfunc-
tion.

Coil overheated,
thermistor switches
off

(150°C - 302°F).

Check the wiring.
Check the power on the blower.

Check resistance of the coils. See also table
on page 23.

Between blue and brown wire= 310Q
Between blue and black wire= 3200
Between brown and black wire= 6300Q

Check capacitor (see capacitor),
or connect new capacitor.

Check cooling circuit of blower.

Check if warmer is close to another heat
source.

Measure temperature blower during pro-
cess.

Fuse burned.

Short circuit in coil
to earth.

Check insulation value of coil with a Megger
on 500V. Minimum value is 0.5 MQ.

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 31




EXPLODED VIEWS AND PARTLISTS

3 fri-jado

EXPLODED VIEWS & PART LISTS
TDR 5 M - SHEET METAL WORK

28

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 32



EXPLODED VIEWS AND PARTLISTS

Item Part number | Qty. | Description
T ] 1 Frame, ass.
9171125 4 Leg, rubber 50 mm
9294353 1 Side panel, left
3A 9294126 1 Side panel, left (till serial nr. 100061480)
4 9294352 1 Side panel, right
4A 9294125 1 Side panel, right (till serial nr. 100061480)
5 9294160 1 Top cover
6 9294350 1 Top plate
6A 9294127 1 Top plate (till serial nr. 100061480)
7 9294351 1 Cover, removeable
7A 9294128 1 Cover, removeable (till serial nr. 100061480)
8 9290450 1 Mounting plate, blower
9290476 1 Drawer
9A 9290456 1 Drawer (till serial nr. 100061480)
10 9171008 1 Drain-tap with handle
1 9294354 2 Bottom plate, stainless steel
11A 9294116 2 Bottom plate, stainless steel (till serial nr. 100061480)
12 9290475S 1 Cover plate, blower. With extra knock out for thermostat sensor
13 9294356 1 Side plate, left
13A 9294110 1 Side plate, left (till serial nr. 100061480)
14 9294357 1 Side plate, right
14A 9294112 1 Side plate, right (till serial nr. 100061480)
15 9170444 1 Support, gear motor
16 9294109 1 Reinforcement, side plate, left
17 9294111 1 Reinforcement, side plate, right
18 9294360 1 Cover plate, machine components
18A 9294119 1 Cover plate, machine components (till serial nr. 100061480)
19 9294370 1 Spark catcher
19A 9294121 1 Spark catcher (till serial nr. 100061480)
20 9294361 1 Mounting plate
20A 9294120 1 Mounting plate (till serial nr. 100061480)
21 9294381 1 Bracket, door switch
21A 9294065 1 Bracket, door switch (till serial nr. 100061480)
22 9172053 8 Nut
23 9261022 1 Strain relief M25
24 9261023 1 Connector M25
25 4288322 8 Screw M5 x 10
26 9172066 2 Swivel castor with brake (only for stacked units)
27 9172065 2 Swivel castor without brake (only for stacked units)
28 9123492 1 Indication plate
29 9171015 2 Grommet, plastic
30 2800082 2 Wing nut M6
31 9174154 2 Adjusting bracket

=

—

fri-jado

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 33



o EXPLODED VIEWS AND PARTLISTS
3 fri-jado

TDR 5 M - COMPONENTS

Page 34 Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



EXPLODED VIEWS AND PARTLISTS

: fri-jado

—

Item | Part number | Qty. | Description Item | Part number | Qty. | Description
40 9146951 1 Rotorset ass., stainless steel 62 9298506 1 Timer knob, ass.
40-1 9170571 1 Rotor shaft 62-1 9292002 1 Cover, black
40-2 9174369 2 Rotor disc 3 mm 62-2 9292001 1 Control knob, black
40-3 | 0142975 6 Socket head screw M6 x 20 SS 62-3 | 9292003 1 Back plate, timer
41 9172062 1 Steel bearing 14 mm 62-4 | 9172052 1 Locking ring
42 9010549 5 Meatfork, stainless steel 62-5 9110802 1 Seal ring
43 92944635 2 Light fixture + end plate L and R 63 9298507 1 Main switch knob, ass.
44 9052826 4 Lamp holder 63-1 9292002 1 Cover, black
45 9291001 2 Infrared Halogen lamp 500W 63-2 9292001 1 Control knob, black
44 92930205 1 Blower motor with adapter cable 63-3 | 9292006 1 Back plate, main switch
45 3701218 1 Turbine @ 200 mm x 43 63-4 9172052 1 Locking ring
46 2300121 2 Terminal block, ceramic 63-5 9110802 1 Seal ring
47 9292061 2 Protection guard, infrared lamp 64 9294129 1 Operation panel
48 9298550S 1 Blower, ass. 65 9294131 1 Operation panel (bottom unit of
48-1 | 9293020 1 Blower motor stacked model)
48-2 3701218 1 Turbine @ 200 mm x 43 66 9294130 1 Panel, customer side
483 | 3702325 1 Sealing, blower shaft, PSS 67 9294132 ! Ef']’i‘te(')'fcs”t;tg(’:j’nig’ dee§f°“°m
484 | 9294007 ! Washer plate 68 | 9291002 2 Knob, rotor switch
485 0142103 ! Washer M5 69 9291003 2 Contact block, rotor switch
48-6 | 0142315 ! Nut M5 70 9290205 1 Electric panel, ass.
487 | 4288232 3 srew M>x12 70-1 | 9044564 1 Connecting block, 1,2,3
488 | 4285092 4 Nut M6 70-2 9044572 1 Connecting block, 4,5,6
48-9 9192034 1 Capacitor 6 uF 703 9171140 1 Main switch
48-10 | 9290487 1 Pully, for removing turbine 70-4 | 3500069 2 Contactor
48-11 | 9293021 1 Conversion cable 3 to 5-pole 705 9077088 2 Rail
48-12 | 3701272 1 Plug, 5-pole M-N-L, universal 706 9040463 1 Timer switch
48-13 | 0601458 5 Socket, female M-N-L 707 9070531 1 Thermostat
49 9292029 1 Heating element 208 V, 5.4 KW 70-8 | 9192034 ] Capacitor 6uF
491 9194489 L Gasket, heating element 70-8A | 9291015 1 Capacitor 8 uF (till serial nr.
50 9194501 1 Fastening plate 100062182)
51 9294419 1 Protection support 70-8B | 3701274 1 Capacitor 5 uF (till serial nr.
52 9293001S 1 Gearmotor, complete with drive 100060887)
head 70-9 | 9077101 1 Capacitor 2.5 uF
53 9172078 1 Fanblade @ 150 mm, gearmotor 70-9A | 9077102 1 Capacitor 3 uF (till serial nr.
54 | 9110797 1 Sealring, drive head 100061450)
55 9073131 1 Sealing ring, Teflon 70-10 | 8033659 1 Connecting block
56 1 Fuse holder plate 70-11 | 9294006 1 Electric panel
57 | 9044205 6 Fuse holder 70-12 | 9070840 2 Grommet
58 9110250 6 Fuse SC10, 10A 70-13 | 9040970 1 Safety thermostat
59 9172404 1 Connecting cable with plug 71 9294064 1 Bracket temperature sensors
15-30P 72 9110072 2 Clip
60 3701233S 2 Door switch 73 9291014 1 Cap, 5-pole M-N-L
61 9298508 1 Temperature knob, ass. 74 0601466 5 Pin, male M-N-L
61-1 9292002 1 Cover, black
61-2 9292001 1 Control knob, black
61-3 9292007 1 Back plate, thermostat
61-4 | 9172052 1 Locking ring
61-5 9110802 1 Seal ring

Service Manual TDR5/7 TDW5/7 form 9123905

rev. 11/2014

Page 35



o EXPLODED VIEWS AND PARTLISTS
3 fri-jado

TDR 5 M - DOORS

92-5

LT e 90-12 o211
~ 92-6 \
90-3  90-14 Y 90-11 [ﬁ
2
92-8
92-9

90-15 —— \\:“‘J 90-10

Page 36 Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



EXPLODED VIEWS AND PARTLISTS

: fri-jado

—

Item | Part number | Qty. | Description Item | Part number | Qty. | Description
90.5 92985005 1 Door service side, ass. 92 92985025 2 Door inside, ass.
90-1 4280558 2 Screw M5 x 16 SS 92-1 9292011 2 Glass, inside door
90-2 3702342 8 Flange bush, PTFE 3 mm 92-2 9290457 2 Hinge profile
90-3 | 9294149 1 Protection profile 92-3 (9191050 4 Bolt M5 x 18 SS, hexagon head
90-4 | 9294135 1 Hinge profile 92-4 | 3702341 16 Flange bush, PTFE 2 mm
90-5 9172054 2 Brass bearing 8 mm 92-5 9294139 4 Cover profile
90-6 | 9172122 2 Brass bearing 8 mm, adjusted 92-6 | 0142315 8 Nut M5 SS
90-7 4311110 2 Washer M5 92-7 9294140 2 Holder, magnet
90-8 0144359 2 Nut M5, self locking 92-8 9294141 2 Profile
90-9 | 4288059 2 Bolt M5 x 50 SS 92-9 | 9070141 16 Magnet block
90-9A | 4288320 2 Screw M5 x 50 SS 92-10 | 9172291 4 Spacing pin
(till serial number 100067732) 9211 | 9174680 12 Washer
90-10 | 9294137 1 Fastening, door handle 93 9290409 1 Hinge, left
90-11 | 9294136 1 Magnet holder profile 94 9290410 1 Hinge, right
90-12 | 9174680 2 Washer
90-13 | 9070141 10 Magnet block
90-14 | 9293010 2 Spacing pin
90-15 | 9293009 1 Door handle
90-16 | 2103209 2 Plug, door handle
90-17 | 4302141 2 Tape 20 x 0.8
90-18 | 9294229 1 Blocking bracket
91.C 9298503S 1 Door customer side, ass.
91-1 4280558 2 Screw M5 x 16 SS
91-2 3702342 8 Flange bush, PTFE 3 mm
91-3 9294149 1 Protection profile
91-4 |9294135 1 Hinge profile
91-5 9172054 2 Brass bearing 8 mm
91-6 |9172122 2 Brass bearing 8 mm, adjusted
91-7 | 4311110 2 Washer M5
91-8 | 0144359 2 Nut M5, self locking
91-9 | 4288059 2 Bolt M5 x 50 SS
91-9A | 4288320 2 Screw M5 x 50 SS
(till serial number 100068523)
91-10 | 9294137 1 Fastening, door handle
91-11 | 9294136 1 Magnet holder profile
91-12 | 9174680 2 Washer
91-13 | 9070141 12 Magnet block
91-14 | 9293010 2 Spacing pin
91-15 | 9293009 1 Door handle
91-16 | 2103209 2 Plug, door handle
91-17 | 4302141 2 Tape 20 x 0.8
91-18 | 9294229 1 Blocking bracket

Service Manual TDR5/7 TDW5/7 form 9123905

rev. 11/2014

Page 37



EXPLODED VIEWS AND PARTLISTS

3 fri-jado

TDR 7 M - SHEET METAL WORK

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 38



EXPLODED VIEWS AND PARTLISTS

Item Part number | Qty. | Description

T ] 1 Frame, ass.

2 9171125 4 Leg, rubber 50 mm

3 9294031 1 Side panel, left

4 9294018 1 Side panel, right

5 9294009 1 Top cover

6 9294032 1 Top plate

7 9294045 1 Cover, removeable

8 9290401 1 Mounting plate, blower

9 9290405 1 Drawer

10 9171008 1 Drain-tap with handle

11 9294014 2 Bottom plate, stainless steel

12 9290411 1 Cover plate, blower

13 9294011 1 Side plate, left

14 9294030 1 Side plate, right

15 9170444 1 Support, gear motor

16 9294028 1 Reinforcement, side plate, left
17 9294029 1 Reinforcement, side plate, right
18 9294026 1 Cover plate, machine components
19 9294019 1 Spark catcher

20 9294025 1 Mounting plate

21 9294065 2 Bracket, door switch

22 9172053 8 Nut

23 9261022 1 Strain relief M25

24 9261023 1 Connector M25

25 4288322 8 Screw M5 x 10

26 9172066 2 Swivel castor with brake (only for stacked units)
27 9172065 2 Swivel castor without brake (only for stacked units)
28 9110810 1 Indication plate

29 9171015 2 Grommet, plastic

30 2800082 2 Wing nut M6

31 9174154 2 Adjusting bracket

=

—

fri-jado

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 39



EXPLODED VIEWS AND PARTLISTS

TDR 7 M - COMPONENTS

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 40



EXPLODED VIEWS AND PARTLISTS

: fri-jado

—
Item | Part number | Qty. | Description Item | Part number | Qty. | Description
40 9172274 1 Rotorset ass. 8 meat forks, stainless 62 9298506 1 Timer knob, ass.
steel 62-1 | 9292002 1 Cover, black
40-1 9070272 |1 Rotor shaft 62-2 | 9292001 1 Control knob, black
40-2 | 9174623 2 Rotor disc 3 mm 62-3 | 9292003 1 Back plate, timer
40-3 | 4288231 12 Tensilock bolt M5 x 10 62-4 | 9172052 1 Locking ring
40-4 | 9172169 14 Support pin 62-5 9110802 1 Seal ring
40-5 | 0142056 |14 | Spring washer M8 63 | 9298507 |1 Main switch knob, ass.
40-6 | 0141547 14 | NutM8 63-1 |9292002 |1 Cover, black
41 9172063 |1 Steel bearing 14 mm 632 |9202001 |1 Control knob, black
42 | 9172153 8 Meatfork 8 mm S5 63-3 | 9292006 1 Back plate, main switch
43 92944635 2 Light fixture + end plate L and R 63-4 | 9172052 1 Locking ring
44 9052826 4 Lamp holder 63-5 9110802 1 Seal ring
45 9291001 2 Infrared Halogen lamp 500W 64 9294053 1 Operation panel
46 2300121 2 Terminal block, ceramic 65 9294054 1 Operation panel (bottom unit of
47 9292061 2 Protection guard, infrared lamp stacked model)
48 9298551S 1 Blower, ass. 66 9294055 1 Panel, customer side
48-1 9293020 1 Blower motor 67 9294056 1 Panel, customer side (bottom unit of
482 | 3701273 1 Turbine @ 200 mm x 61 stacked model)
483 | 3702325 1 Sealing, blower shaft, PSS 68 9291002 |2 Knob, rotor switch
48-4 | 9294007 1 Washer plate 69 9291003 2 Contact block, rotor switch
485 | 0142103 1 Washer M5 70 9290205 1 Electric panel, ass.
48-6 | 0142315 1 Nut M5 70-1 9044564 1 Connecting block, 1,2,3
487 | 4288232 3 Srew M5x12 70-2 | 9044572 1 Connecting block, 4,5,6
48-8 | 4285092 4 Nut M6 70-3 | 9171140 1 Main switch
48-9 | 9192034 1 Capacitor 6 uF 70-4 | 3500069 2 Contactor
48-10 | 9290487 1 Pully, for removing turbine 70-5 | 3077088 2 Rail
48-11 | 9293021 1 Conversion cable 3 to 5-pole 706 | 9040463 ! Timer switch
48-12 | 3701272 1 Plug, 5-pole M-N-L, universal 70-7 | 9070531 2 Thermostat
48-13 | 0601458 |5 Socket, female M-N-L 70-8 9192034 |1 Capacitor 6uF
49 | 92920285 |1 Heating element 208 V, 9.3 KW 70-8A | 9291015 L fggg;'ztfgg‘” (till serial nr.
49-1 9194489 ! Gasket, heating element 70-8B | 3701274 Capacitor 5uF (till serial nr.
50 9194501 1 Fastening plate 100060887)
51 9294421 1 Protection support 70-9 9077101 1 Capacitor 2.5 uF
52 9293002 1 Gearmotor, complete with drive 70-9A | 9077102 1 Capacitor 3 uF (till serial nr.
head 100061450)
53 9172078 1 Fanblade @ 150 mm, gearmotor 70-10 | 8033659 1 Connecting block
54 9110797 1 Sealring, drive head 70-11 | 9294006 1 Electric panel
55 9073131 1 Sealing ring, Teflon 70-12 | 9070840 2 Grommet
56 1 Fuse holder plate 70-13 | 9040970 1 Safety thermostat
57 9044205 6 Fuse holder 71 9294063 1 Bracket temperature sensors
58 9110250 6 Fuse SC10, 10A 72 9110072 2 Clip
59 9172426 1 Connecting cable with plug 15-50P 73 9291014 1 Cap, 5-pole M-N-L
60 3701233S 2 Door switch 74 0601466 5 Pin, male M-N-L
61 9298508 1 Temperature knob, ass.
61-1 9292002 1 Cover, black
61-2 9292001 1 Control knob, black
61-3 9292007 1 Back plate, thermostat
61-4 |9172052 1 Locking ring
61-5 9110802 1 Seal ring

Service Manual TDR5/7 TDW5/7 form 9123905

rev. 11/2014

Page 41




o EXPLODED VIEWS AND PARTLISTS
3 fri-jado

TDR 7 M - DOORS

92-2 92-11
94
92-4 9/2'6
91-4
~
92-5
93
90-5 ciy» y
j 90-7 92-1

90-4 5 90-8
5 w\ T—92-11

92-3

91-17 91-\16

2

91-13

91-10
—91-11

J—91-15

90-14 U 90-11 y

90-10

90-17

Page 42 Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



EXPLODED VIEWS AND PARTLISTS

—

: fri-jado

Item | Part number | Qty. | Description Item | Part number | Qty. | Description
90.5 92985105 1 Door service side, ass. 92 92985125 2 Door inside, ass.
90-1 4280558 2 Screw M5 x 16 SS 92-1 9292013 2 Glass, inside door
90-2 3702342 8 Flange bush, PTFE 3 mm 92-2 9290406 2 Hinge profile
90-3 9294049 1 Protection profile 92-3 9191050 4 Bolt M5 x 18 SS
90-4 | 9294048 1 Hinge profile 92-4 | 3702341 16 Flange bush, PTFE 2 mm
90-5 9172054 2 Brass bearing 8 mm 92-5 9294037 4 Cover profile
90-6 | 9172122 2 Brass bearing 8 mm, adjusted 92-6 | 0142315 8 Nut M5 SS
90-7 [ 4311110 2 Washer M5 92-7 | 9294038 2 Holder, magnet
90-8 | 0144359 2 Nut M5, self locking 92-8 | 9294039 2 Profile
90-9 | 4288059 2 Bolt M5 x 50 SS 92-9 | 9070141 20 Magnet block
90-9A | 4288320 2 Screw M5 x 50 SS 92-10 | 9172291 4 Spacing pin
(till serial number 100067732) 9211 | 9174680 12 Washer
90-10 | 9294035 1 Fastening, door handle 93 9290409 1 Hinge, left
90-11 | 9294034 1 Magnet holder profile 9 9290410 1 Hinge, right
90-12 | 9174680 2 Washer
90-13 | 9070141 12 Magnet block
90-14 | 9293010 2 Spacing pin
90-15 | 9293008 1 Door handle
90-16 | 2103209 2 Plug, door handle
90-17 | 4302141 2 Tape 20 x 0.8
90-18 | 9294229 1 Blocking bracket
91.C | 9298513S 1 Door customer side, ass.
91-1 | 4280558 2 Screw M5 x 16 SS
91-2 3702342 8 Flange bush, PTFE 3 mm
91-3 9294049 1 Protection profile
91-4 |9294048 1 Hinge profile
91-5 9172054 2 Brass bearing 8 mm
91-6 | 9172122 2 Brass bearing 8 mm, adjusted
91-7 | 4311110 2 Washer M5
91-8 | 0144359 2 Nut M5, self locking
91-9 | 4288059 2 Bolt M5 x 50 SS
91-9A | 4288320 2 Screw M5 x 50 SS
(till serial number 100068523)
91-10 | 9294035 1 Fastening, door handle
91-11 | 9294034 1 Magnet holder profile
91-12 | 9174680 2 Washer
91-13 | 9070141 12 Magnet block
91-14 | 9293010 2 Spacing pin
91-15 | 9293008 1 Door handle
91-16 | 2103209 2 Plug, door handle
91-17 | 4302141 2 Tape 20 x 0.8
91-18 | 9294229 1 Blocking bracket

Service Manual TDR5/7 TDW5/7 form 9123905

rev. 11/2014

Page 43



EXPLODED VIEWS AND PARTLISTS

3 fri-jado

- SHEET METAL WORK

TDW5 M

23

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 44



EXPLODED VIEWS AND PARTLISTS

Item Part number | Qty. | Description

T ] 1 Frame, ass.

2 9294353 1 Side panel, left

2A 9294126 1 Side panel, left (till serial nr. 100061480)

3 9294352 1 Side panel, right

3A 9294125 1 Side panel, right (till serial nr. 100061480)

4 9290492 1 Reinforcement plate, left

4A 9290510 1 Reinforcement plate, left (till serial nr. 100061480)
5 9290493 1 Reinforcement plate, right

5A 9290511 1 Reinforcement plate, right (till serial nr. 100061480)
6 9294359 1 Reinforcement, left top

6A 9294110 1 Reinforcement, left top (till serial nr. 100061480)
7 9294461 1 Reinforcement, right top

7A 9294280 1 Reinforcement, right top (till serial nr. 100061480)
8 9294351 1 Cover, removable

8A 9294128 1 Cover, removable (till serial nr. 100061480)

9 9294454 1 Top plate

9A 9294288 1 Top plate (till serial nr. 100061480)

10 9290494 1 Ceiling

10A 9290512 1 Ceiling (till serial nr. 100061480)

11 9294455 1 Cover plate, machine components

1A 9294287 1 Cover plate, machine components (till serial nr. 100061480)
12 9123492 1 Indication plate

13 9172053 8 Nut

14 9222076 1 Strain relief M20

15 9222077 1 Connector M20

16 9294459 1 Spark catcher

16A 9294291 1 Spark catcher (till serial nr. 100061480)

18 4288322 8 Screw M5 x 10

19 9290476 1 Drawer

19 9290456 1 Drawer (till serial nr. 100061480)

20 9171008 1 Drain-tap with handle

21 9294460 1 Bottom plate

21A 9294286 1 Bottom plate (till serial nr. 100061480)

22 9142192 1 Display rack

23 9290513 1 Ventilating plate

24 9294284 3 Runner

25 9294285 1 Runner for bottom plate

26 9171020 12 Spacing pin

27 9171125 4 Rubber leg 50 mm

28 9172066 2 Swivel castor with brake (only for stacked units)
29 9172065 2 swivel castor without brake (only for stacked units)

=

—

fri-jado

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 45



= fri-jado EXPLODED VIEWS AND PARTLISTS

TDW 5 M - COMPONENTS

46-1

9

b 46-5  46-2
65
64 @/

455 ﬁ\ 4 46-4 W\%f@
45-4 g 456 45-7 @A\‘ 46:3

Page 46 Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



EXPLODED VIEWS AND PARTLISTS

: fri-jado

—
Item | Part number | Qty. | Description Item | Part number | Qty. | Description
40 9294271 1 Lamp shade 47 9040714 1 Main switch, warmer
41 9052826 2 Lamp holder 48 9082994 1 Thermostat 90 - 230°F
42 9082774 1 Lamp. Halotherm 200 W 49 9174139 1 Spray mouth
43 2300121 1 Terminal block, Ceramic 50 9110048 1 Blower
44 9292061 1 Protection guard, Halotherm 50-1 9110153 1 Fan blade
lamp 50-2 | 9073150 1 Wing nut, left hand threaded
455 92985005 1 Door service side, ass. 51 9040722 1 Connecting block
A>T 14280558 |2 screw M5 x 16 55 52 | 9044564 |1 Connecting block, 1,2,3
452 | 3702342 8 Flange bush, PTFE 3 mm 53 9044572 1 Connecting block, 4,5,6
45-3 9294149 1 Protection profile 54 9110030 1 Capacitor 1,5 mF
454 |9294135 |1 Hinge profile 55 |9172400 |1 | Connecting cable with plug 6-15P
455 9172054 |2 Brass bearing 8 mm 56 | 9160865 1 Heating element 230 V, 2,5 KW
456 | 4311110 2 Washer M5 57 0169197 2 Gasket, heating element
45-7 | 0144359 2 Nut M5, self locking 58 | 0169189 2 Nut, heating element
458 | 4288320 2 screw M5 x 50 55 59 9082164 1 Thermometer, analogue °F
459 | 9294137 ! Fastening, door handle 60 9298509 1 Main switch knob, assembly
45-10 | 9294136 1 Magnet holder profile 60-1 | 9292002 1 Cover, black
4511 | 9174680 |2 | Washer 60-2 | 9292001 1 Control knob, black
45-12 | 9070141 12 Magnet block 60-3 | 9292008 1 Back plate, 0-5
45-13 | 9293010 2 spacing pin 60-4 | 9172052 1 Locking ring
45-14 | 9293009 1 Door handle 60-5 | 9110802 1 Seal ring
45-15 | 2103209 2 Plug, door handle 61 9294289 1 Operation panel
45-16 | 4302141 2 Tape 20x 0.8 62 9294290 1 Panel, customer side
46.C_ | 92985035 ! Door customer side, ass. 63 9294366 1 Protective pan under grease tray
46-1 4280558 2 Screw M5 x 16 SS (for stacked units)
46-2 | 3702342 8 Flange bush, PTFE 3 mm 63A 9294118 1 Protective pan under grease tray
46-3 | 9294149 1 Protection profile gf:gosgff";g;’ units) (till serial nr.
46-4 | 9294135 1 Hinge profile 64 9290409 ] Hinge, left
46-5 9172054 2 Brass bearing 8 mm 65 9290410 ] Hinge, right
466 | 4311110 2 Washer M5 66 | 9294157 1 Wiring duct
46-7 | 0144359 2 Nut M5, self locking
46-8 4288320 2 Screw M5 x 50 SS
46-9 9294137 1 Fastening, door handle
46-10 | 9294136 1 Magnet holder profile
46-11 | 9174680 2 Washer
46-12 | 9070141 12 Magnet block
46-13 | 9293010 2 Spacing pin
46-14 | 9293009 1 Door handle
46-15 | 2103209 2 Plug, door handle
46-16 | 4302141 2 Tape 20 x 0.8

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 47




EXPLODED VIEWS AND PARTLISTS

TDW 7 M - SHEET METAL WORK

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 48



EXPLODED VIEWS AND PARTLISTS

Item Part number | Qty. | Description

T ] 1 Frame, ass.

2 9294031 1 Side panel, left

3 9294018 1 Side panel, right

4 9290500 1 Reinforcement plate, left

5 9290501 1 Reinforcement plate, right

6 9294110 1 Reinforcement, left top

7 9294258 1 Reinforcement, right top

8 9294045 1 Cover, removable

9 9294263 1 Top plate

10 9290502 1 Ceiling

11 9294262 1 Cover plate, machine components

12 9123492 1 Indication plate

13 9172053 8 Nut

14 9222076 1 Strain relief M20

15 9222077 1 Connector M20

16 9294019 1 Spark catcher

17 9294025 1 Mounting plate

18 4288322 8 Screw M5 x 10

19 9290405 1 Drawer

20 9171008 1 Drain-tap with handle

21 9294267 1 Bottom plate

22 9040748 1 Display rack

23 9290504 1 Ventilating plate

24 9294261 5 Runner

25 9294268 1 Runner for bottom plate

26 9171020 12 Spacing pin

27 9171125 4 Rubber leg 50 mm

28 9172066 2 Swivel castor with brake (only for stacked units)

29 9172065 2 Swivil castor without brake (only for stacked
units)

=

—

fri-jado

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 49



o EXPLODED VIEWS AND PARTLISTS
3 fri-jado

TDW 7 M - COMPONENTS

Page 50 Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



EXPLODED VIEWS AND PARTLISTS

: fri-jado

—
Item | Part number | Qty. | Description Item | Part number | Qty. | Description
40 9294271 2 Lamp shade 47 9040714 1 Main switch, warmer
41 9052826 4 Lamp holder 48 9082994 1 Thermostat 90 - 230°F
42 9082774 2 Lamp. Halotherm 200 W 49 9174139 1 Spray mouth
43 2300121 2 Terminal block, Ceramic 50 9110048 1 Blower
a4 9292061 2 Protection guard, Halotherm 50-1 9110153 1 Fan blade
lamp 50-2 | 9073150 1 Wing nut, left hand threaded
45.S 9298510S 1 Door service side, ass. 51 9040722 1 Connecting block
4>-1 14280558 |2 Screw M5 x 16 55 52 | 9044564 | 1 Connecting block, 1,2,3
452 | 3702342 8 Flange bush, PTFE 3 mm 53 9044572 1 Connecting block, 4,5,6
45-3 9294049 1 Protection profile 54 9110030 1 Capacitor 1,5 mF
45-4 | 9234048 ! Hinge profile 55 9172403 1 Connecting cable with plug
45-5 9172054 2 Brass bearing 8 mm 15-20P
45-6 | 4311110 2 Washer M5 56 9005251 2 Heating element 230 V, 1,5 KW
45-7 | 0144359 2 Nut M5, self locking 57 0169197 2 Gasket, heating element
45-8 | 4288320 2 Screw M5 x 50 SS 58 0169189 2 Nut, heating element
45-9 | 9294035 1 Fastening, door handle 59 9082164 1 Thermometer, analogue °F
45-10 | 9294034 1 Magnet holder profile 60 9298509 1 Main switch knob, assembly
45-11 | 9174680 2 Washer 60-1 9292002 1 Cover, black
45-12 | 9070141 12 Magnet block 60-2 | 9292001 1 Control knob, black
45-13 | 9293010 2 Spacing pin 60-3 9292008 1 Back plate, 0-5
45-14 | 9293008 1 Door handle 60-4 | 9172052 1 Locking ring
45-15 | 2103209 2 Plug, door handle 60-5 | 9110802 1 Seal ring
45-16 | 4302141 2 Tape 20 x 0.8 61 9294264 1 Operation panel
46.C 9298513S 1 Door service side, ass. 62 9294265 1 Panel, customer side
46-1 4280558 2 Screw M5 x 16 SS 63 9294041 1 Protective pan under grease tray
462 | 3702342 8 Flange bush, PTFE 3 mm {for stacked units)
46-3 | 9294049 1 Protection profile 64 | 9290409 ! Hinge, left
464 | 9294048 |1 Hinge profile 65 | 9290410 ! Hinge, right
465 | 9172054 |2 Brass bearing 8 mm 66 | 9294157 ! Wiring duct
46-6 4311110 2 Washer M5
46-7 | 0144359 2 Nut M5, self locking
46-8 4288320 2 Screw M5 x 50 SS
46-9 9294035 1 Fastening, door handle
46-10 | 9294034 1 Magnet holder profile
46-11 | 9174680 2 Washer
46-12 | 9070141 12 Magnet block
46-13 | 9293010 2 Spacing pin
46-14 | 9293008 1 Door handle
46-15 | 2103209 2 Plug, door handle
46-16 | 4302141 2 Tape 20 x 0.8

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 51




ELECTRICAL DIAGRAMS

3 fri-jado

ELECTRICAL DIAGRAMS
CIRCUIT DIAGRAM TDR 5 AND 7 M, SINGLE AND STACKED UNIT

0¢806C6 ug [ooy €y| dn31-UaN3 NY 0/87 Izm * Mw
aqund Burasp £q unelp o215 09 SNq)sag
0107 11 0€ Lok | o3 v ey |OPRI-1AS "\ 18024 A80L~E 1
210280 0F L eeisty 3y |
—— i I
5@ - L, _
A8OZ W Hal wedberg 11noJ1) - — = I._.._.m__.slrg_l_u_.l I_
w01 dy s
Yd €/4d L | ZLOZ 90" LL| 3
¢d 4] 2i0e780°0¢) G 118K (G3) 00EE/000E/000E * / HOL
uotstaal uot jdriosep iajep U0JSIA ois1Aal >_CD 118M 008LXE © G HAL
uoTsJa) )
uoyyog $J3JDay |h_||®
1d
“ — J YOl
N f f &
N i -~ @
f f f =
_ 4Impie HOLOW | N
95 f f oy S m @
f
%5 5 | | LS
. o f f
03 e i L7 i 0. 8l
= o f f 9% n u J
Al 1Al *\Z 7 7
7€
L] L u] Y18 a L tW o 2
! ! o v | | A ulf 53 3 €
LHM
e e m | |
1 | |
£ | |
84 5 €& (¥4 6l Ll
14 Il
ZHL/SS " | f
Nl—”_ €S | |
L
i L [ [ d__1 L1
. 1 8 M a AL\ (3] 2 A1
\r\|—f£\£ | | [ | 2 [ [ Ly
pr i | R 1) ) I (21 I Y A
' A | f ) 56 L 8 6
a3 ._
& 0 | |
f f
A4 0€ N B
T | f
ol | | | Yol
L9 f f —h
gy 5 _|_|_I 05 L\ [ Q
7 7 ! )
L . | | 7 &
o 1 g g g L N P |
| s uanms o ,
J400() J040y 1S

Q

HIWIL

rev. 11/2014

Service Manual TDR5/7 TDW5/7 form 9123905

Page 52



3 fri-jado

WIRING DIAGRAM TDR 5 AND 7 M, SINGLE AND STACKED UNIT

ELECTRICAL DIAGRAMS

Ua 100 aNa1-U3) )3 NY 0/8% | !7YGB0G-9/(0) IE+  iXep

Nmmmmmmw ccccc p L :-Ev“ WWK 1504 009GB0G-9£(0) LE+ 131
N N - H

0102110 H , |opef-Ly e

Z1L0C 80 '0E El ¢ Jeeditiey apng

800 L2

ssepo s o] weupeey | ssaupiyy Eree

B - N

1353

Zl0c'80'80| 3

-
0§

IEIE
B 39 7 2

L

£
__m_ o__h__

(66T w[7]

z4 ‘14| zioz8o0e | 4 A1uo
,,,,,,,,,,,, A syop oreer | o UOTSJ3aN
woyyog
IS s
[ N
gy 55 " — LY "
7 8T
d d
doror  diwol Lo |
7, N
gs g 9ett 4S
(e H ¢ Q) H )]
0%
07 8¢ Yo
) @
e s % s
© © ®
60 LE ¢
9l N.mm—
9 5 _mN MN
00 oo
©0 1261 LI8LOZ 72
sef] @[]
: =
3 sjuawa)3 buijpay -
a[] il

434MS J14auboly

%3019 UOI}I3ULD)

€5 €€ 1€ SE €5

LS

Y

Jawn|

GS | HL

1
6 26 oS

KR
g g Y 4

L S € !
|9y sz|

¢S
(v w[27]

Ya4ms ayauboy

()

L)

Page 53

11/2014

rev.

Service Manual TDR5/7 TDW5/7 form 9123905



ELECTRICAL DIAGRAMS

3 fri-jado

O [ gy e GRS
awp|  bub| meruen3 v omr | OPRIY " r 802-2 BN 290~ 1
g 1 s__m;u s ¢ RS _ a Ll __ €1 4l n _
= SR | AL TR 1 Ja e e |
N sse A0} augay | ssupiy i EE w ®, m @ m .0
D E®l - ey lleooloeco|ll|eésdledé]l
ABOZ W HQL wedberg y1noJry L __ o _ _
D 1195 uoy33uus) K43P
Ll ap1sing JoystwJsyl | Z10C°10°EL| 4
Nm 4d €/4d 1) 20290 VY| 3 118N (G3) 00EE/000E/000€ ¢ / HAL
A uuuuuuuuuuuu 1drsasap 318p WOISTABY | ‘UoSTABd Coﬁmwuw 118K 008LXE © § HOL
= 03308 SJalnay =
w o —J3q
1
[}
=2 % @ f f oty 6 L\ ﬁ@
A LN | | ty 9 | Q®\
w S _ uaMote YOLOW | N —t , &
= m 9 | | 6 oty B P P
O ,
-
2 4 5 | f 1S
-
W LW £y ¢ i i
M’ B 03y Ny g i i
M mu: - WM | L % e w 0z 8l
N D 1] o . 7\2 | |
(&) = _Nm_ _Mﬁm_ xv18 NZ t ) i mZ i o 2
1] n L 3 I3
= = m MIs & R | 53 "3 €3
A A & g M | |
LN m £ v | |
po “ . —n f gy | « € i o n
a ENE\S un o f f
T — | Nl-”_ i i
[ It L | | d__1 L |—_1
M > . 14 8¢ ™ a AL a1 2 1N
< S Nl—ff\i " f f _ |2y _ |
[+ ) 1 L | | e | e _d W]
U (s | | 5 7 L g 6
< 5 1
m 6 | | |
f f
| 1Al 0¢ =
m T f |
@] & | | |
o L2 | | L &
W] " | | D |
o vy LS ¢ e
| s z 45 gs i | | v\«w
& T a o Ty L S Vot % P )
[TRITIES Japms 7
Joog Jny0y —m

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014

Page 54




3 fri-jado

ELECTRICAL DIAGRAMS

-
=
-
o
LLl
4
S
-
w
o
=
¢
LLI
-
O
=
w
=
~
o
=
<
LN
e
(]
-
=
<
o
)
<
(]
O
=
=
=

~~
(=
<
0
(=)
LN
=]
=
o
-
o
LLI
[aa]
=
-
<
-
g
o
LLI
%]
-l
—
-
=
=
N’

C80ch ., B0 Y| mTelawos ) BEEHE E
0roz°11708 k| ey v g |OPEIFIAY "
7102°90 71 U ety 3y
0
R I P
B®] - w01
¥SN ASOZ W HaL wedBerq Bur
ue4 U0T}03UL0] | Z10Z €0 L0
ud £/4d L[ Z10z'90°ZL| @ A1up
____________ 10110530 1318p UOISIAG | ‘UoisiAGd CO._”mLm>
woyjog

[4°] ] 0§
‘ ,\qv ‘ ,‘mv \ / GG " — LY
[ ] [ | [ ] | —8r

duy 0
€ asny4

69 89
e B e b
] ]
[ ] [ ] [

duy 0
Z @sn4

duy 0| L B

| asny

duy 0|
g asn4

duy 0|
G @sn4

o olg
0 olg

=

LLYM 005

Al

45 4 .
H 9l 9g i 4§
iy ol —
]
0%
oL 01 m % w
@ ©
el o s
G ®
6C L€ 3¢
9 R@
g §2
O 0
O O
126l LIBLOZ 72
@[]
g
z
sjuawa)3 buipnay 4
w[]

(W

T
06 15 Z§

IEIE
L} LR

A g £ 1
[1z] o] 0

[6€]y [ 2]

YIpMS d14auboy

¥30]g uni}Iauua)

€5 €€ € GE €5

I
il

€ 7 - [
® O ® O ® S
ONONO) ONON®)
6 8 | 7 65/81
85/0¢
Jawi]
_a]elOO0O00
ol | 55| 6] | | 2] Y| MK
(g P 13 P/ O A O O I
B 02 )t I L3 2%
I RIEARENE
HL %S
0 O
O ic 1€ 0f
GS | HL
0z

[T

B
A4

L] g
L g

£ 3
| |st]e

(7l W[

uymMs 1auboy

‘)

L)

Page 55

11/2014

rev.

Service Manual TDR5/7 TDW5/7 form 9123905



ELECTRICAL DIAGRAMS

3 fri-jado

=
P
-
(a]
LLl
4
S
[
(Vo)
(@]
P
<
Ll
-
O
=
(%)
=
N~
(@]
<
<
To)
o
(a]
[
=
<
oc
O
g
(a]
=
-
O
=
(Y

~
O
m
iy
0
LN
(=
(=
(=
-
oc
Ll
o]
=
-
P
-
s
oc
Ll
(%)
-
—
-
=
=
S’

e I e T
OWZLLQEl  m| | snevon w sy o—-.—._t."
L0 10°E ) g { Jeens1a) apng
ajep Uaysiias woISiAS | ipaypayd
- 0l
g |
(ABOZ-Yd €) W HAL weJberq 121y
JOY0W 9 UBJ UOT)08UU0D ‘sasny | |L0Z 60 %L | V
aprsIng Jojstwsayl [ Z10Z°L0°EL| 8
U01S{ARY U} 1dfJasap 1316 V0[§1AdS | wuoisiAall >__._D
uoT1SJap
woyjog
> 1
& O !
| |
4ima1e YOL0W _ NYd _
% _ _ VIeH (53) 00EE/000E/000E * / HOL
(-] X! H
" « [ [ 118H 008LX€ ¢ G HOL
. " _ _
[T} NYE _ _
1) | Ly _ 9% VA u 0z g
ins 172 :>_
IAl Al € _ _
[or] (o] M&Mz I A\ g |
“ ! " | | a=l (1= 53 13 €
me M
« i _ _
[ ey | 4 & iZ ¢ u
z ol
ZH1/SS " _ _
€S
1 Nl—”_ _ _
1€ L
. ) 8 ! ! NN ol ] al [l ]
I_E\; | | |2 | o
: I I R I 7 B Y A
A _ _ G4 "M L 8 6
€ 1
5] ol _ )
| _ A80Z Ud €
Al o€ | =
ol 1 _ _ Ty
| . _ _ _
67 —h
_llﬂl_ _ _ TR €4 3 \_\ MQM._
! ! S oy 1S _ Nv@
[ 4 EN | | k| _ QS
w1 ¢ ¥ % ¥ L K S v Ty 0 A Ry
| Mg faums _
@ Joog Jojoy Fw
HIWIL

rev. 11/2014

Service Manual TDR5/7 TDW5/7 form 9123905

Page 56



3 fri-jado

ELECTRICAL DIAGRAMS

Page 57

TR0 o] ool EN] TR R E
OWZ L0l sl hb| wonvena w ooy |OPRI-MY ”
NPON.;‘W@..:VM S.:‘»m PRI N dwﬂ‘;wuo&“g _| - ,_
euiean | ssovpmyy e1Rjen _ 0t _
- il s
- ¥SN AB0Z W 1Ol weBerg Butitp | [6&5]]
M SasSN4{ § UOT)08UU0Y | Z10Z°20°vZ| v L2t
£TU Su0I}I3UL0d A13Anag
- o_wﬁwm
4018{A04 o0 “a)op WIsTAaS | ‘L01SIARl| uorsd
D 8¢ 11010s8p jep Lots EOﬂﬂom
“ 45 1S 05 Fm———= ~
77 5y 55 — LY
_m LY | | ONORO; ® 00O s
wn NIOI [ ] [ ] [ — 8% |
om o gwor dwol L 4 - CRONCINIVZICKCKC
= N b eend 2i/6 81/8 07/L 1
< % 0§ 15 ¢§ 67 4
r ! i [ [9]s REIEE
o =) as A 5 T
G o T 9 9¢ i u_m _ —N_ o—_ m L s & 1
> < 1 lig R ) BB
= m o y [6€ly [ 2E] e €7 Jev W[ Y
M: m MM«. M.% M _m Y34ms 214auboy y34Ms 1jauboyy
(RA T e
~ 2 d o d o
(a) [STARNAY 8¢ /¢
2 = o o 33018 UOI}I3ULD)
<< . ‘ HEEI000eee
o W/ 3LIHM I
in L]
x 4 e >N | o] " e o155 ec] 20 ¥ M=
wo S — e ol ] e TN AW
2 - exg = 00 o selm| [ ||
— 00 9299195 0t Ll
ool e g A e e
S = 126l LIBLOZ 72 23| s RIEARIR)
M W 2f] el
N’
U] " 2 HL %S
< = £ £ 5€ €€ 7€ €5 ¢)
[a) =} sjuawa)3 Buynay - \_ : HE
O i 1€ 0¢
O =
= T m 55|
m A _\u
m oN._”_. .&._”_.
W

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



ELECTRICAL DIAGRAMS

fri-jado

4

—

CIRCUIT DIAGRAM TDW 5 M, SINGLE AND STACKED UNIT

3 [00 N37-ud ¥996806-9/¢0) L€+ xRy
ommommm&.z_ u s__-tv__, Y| e &m gm%u 0075806-82¢0) 1§+ 1191
+102°20°80 e FW na1-uaY3 W 88Y ._.-.
7 Yooy apng
op wisird | uogspmea | payan
isse [0 20UeR[0) ;i.i...n. 133801y} + erseren
= - GHaL wd9L

GhglL wedBerg 1nodri]

a})dyJos3p

“Ua11a0 U0t 110508

"319p UOISIAGS | WOISIASS

Z1/N L1

T EEE | e

€721

- 71
| AOOY .NE |
ji=ckialhy
o (S]
g de gyl na
| [4 Lo
| |
| |
| |
| |
| |
| |
| |
_ S © S _
[82g2a8] wa
L I_
vsn -4oj jou)
daxavis

iyt e f

SERREL

F_mﬁ 13

4
Zd Gd 9d
=771 71T 1
I I
| N_\ro N_\ro N_\ro | 1S
I I
I T (R R
€l Ll Gl
€l Ll Gl
19
g8
g |2 (W
319
0l z
7l
L
6 A 71l
el el
. lis
LYol <40l <o |
|||||||||| N
€d Ld Zd

rev. 11/2014

Service Manual TDR5/7 TDW5/7 form 9123905

Page 58



3 fri-jado

ELECTRICAL DIAGRAMS

WIRING DIAGRAM TDW 5 M, SINGLE AND STACKED UNIT

ua 100 ana1-uway) v | 7779808-8/(0) Le+  Xep
ommmwmwss " L seyn WK omw %Qmmw | 007S80S-8L(0) 1w e
. : - : P call
¢loceo amaw snexs mo%w 4na7-Us)13 vy 8/8Y7 O‘ﬂ__-m.—&
7 1eeJisyu8y apng
19)ep UoISTASY HUOTSTASS 1paxoayd
iSSE [0 30UBJ3 [0} ,Ncwimmgwﬁ iSSAUYITY] i[e1Jajeuw
¥ W @ - Ghal zﬁc@
gMgl wedber( @C,ZZ}
:uot 1d14953p

iuo1s[A8J ol d1Jossp i9)ep UOTSIARJ | [UO[STABS

A e — To0E
T il J T roorene I poce ]
2N Noazn : a o o

7®®®®®®:®®®MMM ®®®¢®®®7

[ 2 o | N N | 2

m w N 14 |
4 pd $4 74 fd 44 W
6] _
] L8 s 1 € 7 1
g LYISOWYIHL g SoWo6 L
130 1
19| udg | g
4Imola m al ﬁw
® 0 0

%3078 NOILI3INNOJ

Ci 57

w
=
wn

d0113vdY)

€l 0l

LLVYM 005¢

INIWITI ONILY3H

t:][\

ELUNERIVEN

L1YM 002 WHIHLOTYH

Page 59

11/2014

rev.

Service Manual TDR5/7 TDW5/7 form 9123905



ELECTRICAL DIAGRAMS

3 fri-jado

CIRCUIT DIAGRAM TDW 7 M, SINGLE AND STACKED UNIT

1580620 T Uslooy[ eyl neTuenI N 0/ | IMEENE S int
| emifuwep| aquel| i 095 snqysod
L1020 mo e Lil .qn&.__“wwm_hwm%m_m iu..-&. ”
N - g
sse (2 2R ﬁ.ﬂw_ sssaup1y) 1o |
S 8AOL 0L S
gMgl wedberg y1nour)
wryd) S5ep k4
[ zd] — od] ~ &d] 1
| |
10 18{A8. uoT]d]osep 1310 UOISIAIS | (UO1S|ADY _ N —\ o N —\ o N —\ O _ —\m
_ _
L4 9 S
zL Ll ol
zL L 9l 8l 2] B%
2 [z |3 S =
SHILYIH
S g |8 g Qe
= =
[ asoz.z |_ _| AOOZ € L v Sl /L B
_ NOEZ . zv >oo.\ NE AOEZ .. m _
| LV €271 |
[ o6 6 | z z
|18 & 8665 & 8 8|68 65 @wwwww_ 1
mmw|wWLFWMNMWWLFWWNMWWL ! !
SUOT 103UUOD AU3AT [3(
6 / 8
S U U G
| | 1S
LY 2y9 gLyo _
L _&_ _d__ed_ _ |
£ ) z
€
z

rev. 11/2014

Service Manual TDR5/7 TDW5/7 form 9123905

Page 60



3 fri-jado

ELECTRICAL DIAGRAMS

WIRING DIAGRAM TDW 7 M, SINGLE AND STACKED UNIT

Us 100 naT-usy | 7779805-9/(0) e xe}

Emmwmwss o L ssyc @NN SM %Dmmm )| 00VGBIE-SICo) IEe
. . - : e el
¢10C7€0 9¢ oon| ek | o3 vy aer | OPRI-1AS "

7 1eed)syuey apng
19]8p UOISIAD otsIASS | ipayoayd

1558 ]9 80URJ3 0] ,EmSmmL\d iSS3UILY) i [erdajew

v W @ - 8MaL ﬁ:no@é.
gMgl wedberqg butuTp

:uo1)drJossp

‘UDTSTASJ U0l E?»U&QO i@)ep UOTS1ABY HU0TSTASY

A BTy A

[ neoz-2 I heorene 1T fooce ]

I St e : a o
Lﬁmﬁ:wwﬁ:z 1EERS ] 7

0 © 0|6 o O O||6 6 © O 0|66 6
L 9s ezt | o\m¢m:LF\mq\N\ﬁL
A €
LLVM 005
INIWIT3 ONILYIH

4ImoTe

= =

L1YM 007 WYIHLOTVH

e =

EIUNEDIVIYEN

9 % S € 71l

d 9 54 94 € 2 W

1 g T

LY1SOWY3HL a

[PImS]

L o
19| uag| g

Of g A
il 8l

® 0|0

%3078 NOILIINND]

17

w
E]
wn

40113vdv)

LLYM 00SL

INIWITT ONILY3H

S

E[UNERNY:EN

L1YM 002 WHIHLOTVH

Page 61

11/2014

rev.

Service Manual TDR5/7 TDW5/7 form 9123905



Page 62 Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014



3 fri-jado

Service Manual TDR5/7 TDW5/7 form 9123905 rev. 11/2014 Page 63



For technical support call: 877 374-5236
For parts call: 877 392-7851

3 fri-jado

Fri-Jado Inc. #1401 Davey Road e Sweet 100 ® Woodridge, IL. 60517 @ USA e tel. 630-630-7950 © fax 630-689-11424 e toll free 877-FRI-JADO e us.info@frijado.com e www.frijado.com




